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Nr 2 186-BDZ-4469 /21 12022
Halbj ćih r|iches PrUfu ng Von PaIetten k|Ótzen a us Ho|zspanwerkstoff
Half year examination of timber composite blocks for use in pallets

gemaB den Anforderungen EPAL, According to the EPAL requirements
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Antrag stel I er/ M a n uf a ct u re r:

1 Ka r I aS fre ef, LV. 4 8? ł ś!,? 
"?t?,i 

{j,i,ł ; u n e s p a g a s ts, L afu i a
Tag, Ort d. Probenahme/ Sampling date and place:

19.11 .2021, 1 Karla Sfreef, LV-4853 Sauleskalns, Berzaunes pagasfs, Latvia

Tag d. Priifung/Examination date. 19.11.2021 - 14.01.2022

Die Beuńeilung der Prilfergebnlsse/ Assessment of the test results/
nach der Taebl le/

Gutachten / Opinion
|n dem untersuchten Bereich Pa|ettenk|Ótzen eńU|en die Anforderungen EPAL/ Tested b|ocks
with the EPAL requirements in the scope of examination

Anlage/ Annex: / PrtifberichU Test repoń No.' A4469/BDZ/2021
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iLeiter/ Head

Wood and Construction Products Research Group
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dr inż. Andrzej Nośkowiak
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Dyrektor
Cgntrum Tą;jlnoinilii Drewna
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dr inz. Dondrf ika-lanisrewska

to the table:

PrUfung/ Examination Grenz werte/ Limit Erqebnis/ Results
145x145x78 lmml 145x100x78 Imml

Rohdichte/
Density

Dichte min./ Min. density min.
o.;n: ó00ks/m3 693kg/mr 679Ęlm3
Dichte max./ Max. densitv max.
I omax - 750ks/m3 74lĘlm3 695Ę/m3

Quel lung/ Swel l ing

Quel|ung |żinge/ Swel|ing in
|enqth; max'2')oń max.0.60ń max.0,87o

Quellung breite/ Swell ing in
width: max.2.0% max.0,87o max.0.97o

Que||ung hÓhe/ Swe||ing in
heioht: max.83mm 79o3mm 79,7mm

Querzu gfestig keit nach
Kochen/ Transverse tensile
strength after boiling

Zugfestigkeit/ Tensile strength:
Rm.in- 0"25N/mm2

Mitte|weń/
Mean value:
0,83N/mm2

węr.te unterhalb von/
values below min: I

Mittelwerti
Mean value:
o,z7N/mm2

wefte unterhalb von/
values below min: 0

Koch prUfung/ Boiling test
Komoaktheit Und keine
RiBbildung/cohesion maintained,
not craks

bestanden/ passed bestanden/ passed^

Zugfestigkeit der Verbindung/
Nai l  removaltest

Auszugskraf/ Extraction force:
F. i , :5 .5kN

Mittelwert/
Mean value: 6,7kll
weńe unterhalb von/
valuęs below min : l

Mittelwert/
Mean value: 6r0hll
wertę unterhalb von/
values bęlow min : 2

Schwermetallgehalt / Heavy
metal content

Cd/ cadium
Mitte|Weń/

Mean value:
Img/kg]

0.12 0.11
Crl chromium <0.5 <0.5
Hg/męrcur} 0.0013 0.0013

Pb/ lead <0.5 <0.5
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